
Linfield	C.	Brown;	Paul	Mac	Berthouex

Pollution	Prevention	and	Control:
Part	II
Material	and	Energy	Balances

Download	free	books	at



2 

 

Paul Mac Berthouex & Linfield C. Brown

Pollution Prevention and Control: Part II 
Material and Energy Balances

Download free eBooks at bookboon.com



3 

 

Pollution Prevention and Control: Part II 
Material and Energy Balances
1st edition
© 2014 Paul Mac Berthouex & Linfield C. Brown & bookboon.com
ISBN 978-87-403-0773-3

Download free eBooks at bookboon.com

http://bookboon.com


Pollution Prevention and Control: Part II 
Material and Energy Balances

4 

Contents

Contents

 Preface 12

1 The Fundamentals of Design 14
1.1 The Design Problem 14
[...]
Chapter 5 will deal with some additional issues about style, in particular the structure of systems of 
equations, solving simultaneous equations and iterative solutions, and some strategies for choosing which 
variables the designer will manipulate when there is a choice. 

Example 4.2 AIR EMISSION TEST

During an air emission test, the inlet gas stream to a fabric filter (Figure 4.5) is 4,000 standard m3/min and the particulate 
loading of dust is 0.005 kg/m3. The particulate removal efficiency is 99.25%. Compute the dust concentration in the 
emitted air and the mass of dust removed by the filter. The volume of air removed with the collected dust is negligible. 

Bx & Brown - Figure 4.5 revised 8/1/14  LCB 

Figure 4.5 Dust collection emission test

Basis = 1 minute = 4,000 m3/min air 
Tie component = dust (assumed to be inert)
Boundary = Fabric filter equipment 

Mass flow of dust into the filter
 MIn = (4,000 m3/min)(0.005 kg/m3) = 20 kg/m

Material balance on dust solids

 (4,000 m3/min)(0.005 kg/m3) = MEmittted + (0.9925)(4,000 m3/min)(0.005 kg/m3) 
 Dust In  Dust Removed
 MEmitted = MIn – MRemoved = 20.00 – 19.85 = 0.15 kg/min
 CEmitted = (0.15 kg/m)/(4,000 m3/min) = 0.0000375 kg/m3 = 37.5 mg/m3

 Mfremoved = 20.00 – 0.15 = 19.85 kg/min

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

65 

Conservation of Mass 

Example 4.3 SALT TRACER MEASUREMENT OF FLOW

Flow will be measured by adding a known mass of inert tracer, such as chloride or lithium, because it is not possible to 
install a conventional flow meter in a pipe. The tracer concentration is measured after it has mixed with the flow in the 
pipe. The mixing zone is shown in Figure 4.6. Chloride concentration above the injection point is 50 mg/L.

Chloride solution at 200,000 mg/L concentration (20% by weight) is added at a rate of 5 L/m. The concentration measured 
downstream is 1000 mg/L. There is no accumulation of chloride or water within the mixing zone.

Bx & Brown - Figure 4.6 

Figure 4.6 Diagram of flow measurement by tracer dilution.

Basis = I min
The tie component is chloride
Boundary = mixing zone

Material balance on water: 
 Water In (L/min) = Water Out (L/min) = W L/min + 5 L/min

Material balance for chloride, with units of mg/min:
 (W L/min)(50 mg/L) + (5 L/min)(200,000 mg/L) = (W + 5 L/min)(1000 mg/L)
 chloride from upstream  chloride added  chloride leaving downstream

  50W + 1,000,000 = 1000W + 5000
  (950 mg/L) (W L/min) = 995,000 mg/m
  W = 1,047 L/min (270.2 gpm = 0.3891 mgd)

The precision of this value is misleading because the chloride concentrations cannot be measured exactly. The reported 
concentration could be in error by ±5%. The tracer injection rate may not be a constant 5 L/m. Let us say, as a practical 
estimate, that the flow is 1,050 L/m. Repeated measurements should be made if greater accuracy is required.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

66 

Conservation of Mass 

Example 4.4 SLUDGE DEWATERING

A vacuum filter, Figure 4.7, removes water from sludge or slurry. The input sludge is 8% solids by weight. Seventy percent 
of the water in the feed sludge is removed as filtrate, which will be assumed free of solids. All the feed solids and 30% 
of the water in the feed sludge leave as a filter cake. 

Figure 4.7 Vacuum filter removes water from sludge.

Basis: 1000 kg feed sludge
Tie component = water or solids
Boundary = vacuum filter equipment

Material balance on water: 
 Water in feed = Filtrate + Water in filter cake
 1000 kg of feed sludge contains (0.92)(1000) = 920 kg of water 

Water in filtrate = 0.7(920 kg) = 644 kg
Volume of filtrate = 0.644 m3/ton of sludge processed.
Water in the filter cake = 920 kg – 644 kg = 276 kg

Material balance on solids:  
 Solids in feed = Solids in filtrate + Solids in filter cake
 1000 kg of feed sludge contains (0.08)(1000) = 80 kg solids

Filter cake contains 80 kg solids and 276 kg water.
 Total mass of sludge cake = 80 kg solids + 276 kg water = 356 kg
 Moisture content = 100(276/356) = 77.5%
 Solids content = 100(80/356) = 22.5%

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

67 

Conservation of Mass 

EXAMPLE 4.5 SOLIDS REMOVAL IN A SETTLING TANK

The influent to a wastewater settling tank (Figure 4.8) is 20,000 m3/d at a concentration of 200 mg/L (0.2 kg/m3) of 
suspended solids and the effluent contains 60 mg/L. The sludge that is drawn off the bottom of the tank has a solids 
concentration of 20,000 mg/L (20 kg/m3). Calculate the sludge removal rate as a percentage of the inflow.

QE QS

QS QI QS QE 

Figure 4.8 Wastewater settling tank with center feed and peripheral effluent removal.

Basis = 1 day = 20,000 m3/d
Tie component = suspended solids
Boundary = settling tank

Material balance on water
 QI = 20,000 m3/d = QS + QE

Material balance on solids gives the sludge flow 
 (20,000 m3/d)(0.2 kg/m3) = (QS)(20 kg/m3) + (QI – QS)(0.06 kg/m3)
 influent  sludge  effluent
 QS = 140.4 m3/d

Sludge removal rate (%) = 100(140.4 m3/d)/(20,000 m3/d) = 0.7% of influent

Material balance on solids  
 (20,000 m3/d)(0.2 kg/m3) = (140.4)(20 kg/m3) + (20,000 –140.4)(0.06 kg/m3)
 influent  sludge  effluent
 4,000 kg/d = 2,808 kg/d + 1,192 kg/d

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

68 

Conservation of Mass 

Example 4.6 SLUDGE PROCESSING SYSTEM

Sludge from a settling tank, which is 2% solids by weight, is thickened to 4.5% solids. The thickener supernatant contains 
5% of the thickener influent solids. The thickened sludge is dewatered in a vacuum filter. The filter cake produced by 
the vacuum filter is 22% solids by weight and the filtrate contains 5% of the filter feed solids. The filter cake is dried to 
5% moisture. The material balance is shown in Figure 4.9.

Book 2 – Figure 4.9 Revised 7/31/14   LCB 

Thickener 

Vacuum Filter 

Dryer 

Figure 4.9 Sludge processing system

Download free eBooks at bookboon.com

Click on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read more

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 
© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

http://www.deloitte.ca/careers


Pollution Prevention and Control: Part II 
Material and Energy Balances

69 

Conservation of Mass 

4.4 Checking the Material Balance for Accuracy

The previous examples use the material balance to determine one or more quantities that have not been 
measured or specified. Another situation is when all inputs and outputs have been measured and a 
check can be made that the material balance is satisfied. This is a way to verify that measurements are 
being made with sufficient accuracy, that sampling procedures are correct, and that all input and output 
streams are included. 

Example 4.7 TWO-STAGE MEMBRANE SEPERATION SYSTEM

Figure 4.10 shows a two-stage process that converts a feed into two products and a reject stream. It doesn’t matter 
what the material is, but for convenience assume it is total solids.

Figure 4.10 A two-stage process with all inputs and outputs measured.

Overall material balance on Flow
 25 L/s = 16.2 L/s + 5.9 L/s + 2.9 L/s
 Feed  Product 1  Product 2  Reject 2

Overall material balance on Total solids 
 (25 L/s)(980 mg/L) = (16.2 L/s)(60 mg/L) + (5.9 L/s)(120 mg/L) + (2.9 L/s)(2,980 mg/L) ± Error
 Feed  Product 1  Product 2  Reject 2
 24,500 mg/s = 972 mg/s + 708 mg/s + 8,642 mg/s ± Error
 24,500 mg/s= 10,322 mg/s ± Error
 Error = 14,178 mg/s

The imbalance is too large to be explained by random measurement error in the total solids concentrations, which 
might reasonably be ±5%. Possibly the reject concentration is in error.

The material balance on module 1 gives
 Mass of solids into module 2 = (25)(980) – (16.2)(60) = 23,528 mg/s
 Feed1  Product 1  Reject 1

Assuming this is correct and Product 2 is correct, the reject from module 2 should be
 Reject 2 = 23,528 mg/s – (5.9 L/s)(120 mg/L) = 22,820 mg/s
 Reject 2 concentration = (22,820 mg/s)/2.9 L/s) = 7,869 mg/L

Perhaps the measured value was 7,980 mg/L and the person who made the drawing mistakenly put down 2,980 mg/L. 
Or there may be a problem with totals solids measurements. Either way, more work is needed to quantify the process.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

70 

Conservation of Mass 

Example 4.8 RECYCLE TO A PRIMARY SETTLING TANK FOR WASTEWATER TREATMENT

A primary clarifier in a wastewater treatment plant receives raw sewage (RS), waste activated sludge (WAS), and centrate 
(C) from a sludge dewatering centrifuge. WAS is waste activated sludge, which is intentionally removed from the activated 
sludge process to balance the new biomass that is produced by the treatment process. Centrate is the dilute effluent 
from a centrifuge that is used to dewater digested sludge. Primary effluent (PE) and primary sludge (PS) are removed 
from the clarifier. Figure 4.11 shows the process and data measured on the process are given below. The operator has 
used these data to make a check on the mass balance. The solids concentrations in the calculations are kg/m3.

 Solids In = QRSCRS + QC CC + QWASCWAS

  = 1000(0.2) + 18(8) + 3(2.5) = 351.5 kg/d

           QPE  = (QRS + QC QWAS) – QPS

  = 1000 m3/d + 16 m3/d + 3 m3/d – 10 m3/d = 1,009 m3/d

              Solids Out  = QPE CPE + QPS CPS  
  = 1,009(0.08) + 10(30) = 80.7 + 300 = 380.7 kg/d

The solids in and solids out agree within ±10%. This is good closure on the material balance and the measurements 
seems to be reliable.

Primary 
settling 

Raw Sewage 
QRS = 1000 m3/d  
CRS = 200 mg/l TSS 

WAS 
QWAS = 18 m3/d  
CWAS = 8,000 mg/l TSS 

Activated 
sludge process 

Sludge 
digestion & 
centrifige 

dewatering 
Centrate 
QC = 3 m3/d 
CC = 2,500 mg/l TSS 

Primary sludge 
QPS = 10 m3/d  
CPS = 30,000 mg/l TSS 

Primary effluent 
QPE = 1,009 m3/d  
CPE = 80 mg/l TSS 

Final effluent 
discharged to 
river 

Digested and 
dewatered 
sludge to 
disposal 

Figure 4.11 Primary settling tank receiving recycle centrate from a sludge dewatering centrifuge  
and waste activated sludge recycle.

4.5 Application – Desalting Water by Reverse Osmosis

A city needs water with a salt concentration of 500 mg/L for drinking and normal household use but it 
must take its water from a brackish source that has a salt concentration of 10,000 mg/L. Salt refers to all 
the dissolved minerals in the water. 

A flow of 10 L/s of brackish water will enter the desalting system (reverse osmosis, or RO). A portion 
will be treated to reduce the salt concentration to 100 mg/L and this will be blended with untreated 
water to produce a mixture having a salt concentration of 500 mg/L. An input of X L/s brackish water 
yields 0.75X L/s of water at 100 mg/L and 0.25X L/s of brine that is useless. Figure 4.12 shows the water 
treatment system and all known flows and concentrations.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

71 

Conservation of Mass 

Bx & Brown -  Figure 4.12 

Figure 4.12 Material balance on a reverse osmosis desalting system.

Basis = 10 L/s.
Tie Component = Salt
Boundaries. The law of conservation of mass applies to each element of the system, and to the entire 
system so we have more than one way to define the regions over which to make the material balances. 
Sometimes more than one region must be used to complete a problem. The four possible regions are 
defined in Figure 4.13. 

Download free eBooks at bookboon.com

Click on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read more

We will turn your CV into 
an opportunity of a lifetime

Do you like cars? Would you like to be a part of a successful brand?
We will appreciate and reward both your enthusiasm and talent.
Send us your CV. You will be surprised where it can take you.

Send us your CV on
www.employerforlife.com

http://www.employerforlife.com


Pollution Prevention and Control: Part II 
Material and Energy Balances

72 

Conservation of Mass 

Region 2 
Splitter 

Region 4 
Blender Region 3 

RO Unit 

Region 1 – Overall material balance  

Figure 4.13 Selection of region over which to make the material balance.

Material balance equations. The four possible material balance equations for salt are: 

Region 1: 10(10000) = (10 – 0.25X)(500) + (0.25 X)C
Region 2: 10(10000) = 10000 X + (10 – X)(10000)
Region 3: 10000 X = (0.25 X) C + (0.75X) (100)
Region 4: (10 – X)(10000) + 0.75 X)(100) = (10–0.25X)(500)

There are M = 2 unknowns so N = 2 equations are needed to solve the problem. The material balance 
equation for Region 2 is an identity and provides no useful information. One of the other equations is 
redundant. For example, adding the material balances on regions 2, 3 and 4 gives the overall material 
balance equation for Region 1. 

In this example, the material balances on Region 1 and Region 3 involve both the unknowns, X and C. 
These two equations could be solved simultaneously. There is an easier way because the equation for 
Region 4 has only one unknown quantity, X, and can be solved directly.

(10 – X L/s)(10,000 mg/L) + (0.75X L/s)(100 mg/L) = (10 – 0.25X L/s)(500 mg/L)
 bypass into blender  RO effluent into blender  output from blender

X = 9.69 L/s 

The other flows are:
Flow into RO unit = 9.69 L/s
Bypass flow = 10 – 9.69 = 0.31 L/s
RO desalted effluent = 0.75(9.69) = 7.27 L/s
Brine reject = 0.25(9.69) = 2.42 L/s   (also 9.69 – 7.27 = 2.42 L/s) 
Blended product water = 7.27 + 0.31 = 7.58 L/s (also 10.0 – 2.42 = 7.58 L/s) 

The material balance for salt on the RO module (region 3) is
Mass of salt in the brine = 96.9 – 0.727 = 96.2 g/s
Concentration of salt in the brine = C = (96.2 g/s)/(2.42 L/s) = 39,800 mg/L

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II 
Material and Energy Balances

73 

Conservation of Mass 

Figure 4.14 shows the completed material balance.

Book 2 – Figure 4.14 Font changed to Myriad Pro 

Figure 4.14 Expanded information diagram for the reverse osmosis problem. 

4.6 Application – Drying Sludge with Warm Air

Wet sludge will be dried by contacting it with hot dry air. Part of the humid air leaving the dryer will 
be recycled through a heater and bone-dry air will be added as make-up for the humid air removed. 
The sludge is initially 30% water and 70% solids. It will be dried to 10% water. Calculate the amount 
of air brought into the drying system if the humid air stream is 5% water by weight (Rudd et al. 1973).